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1. Tén miu : DA NHAN TAO HI-MACS
Name of sample
2. Mb ta miu . - MAu thir nghiém do khach hang 4y mAu, tén mau va thong tin mau do
Description khéch hang cung cép. / Testing sample was sampled by customer, sample
name and sample information were supplied by customer.
- 10 vién/ pieces — (200 x 100 x 12) mm]
3. S6 lugng mau - 01
Quantity
4. Ngay nhan mau :07/02/2020
Date of receiving
5. Noi giri mau . CONG TY TNHH DICH VU XUAT NHAP KHAU LAM NGUYEN
Customer 811/42/58 Nguyén Duy Trinh, Quin 9, TPHCM

6. Thoi gian thir nghiém  : 10/02/2020 — 18/02/2020
Testing duration
7. Két qua thir nghiém

Test result
Tén chi tiéu Phuong phép thir Két qua thir nghiém/ Test result
Characteristic Test method 1 2 3 - 5 B
7.1. B hat nude, % TCVN 0,5 (0,17 0,14 | 0,14 | 0,15 | 0,15
Water absorption 6415-3:2016
7.2. D% mai mon séu, mm? TCVN 215 | 218 | 215 | 215 | 218 | 215
Depth abrasion 6415-6:2016
e Chiéu dai rinh mai, mm 2951296 |29,5 29,5296 | 29,5
Length of the groove
7.3. D) clmg bé mit (thang Mohs) TCVN 2 2 Fasl=2 | 2] 2
Surface hardness (Mohs’s scale) 6415-18:2016
7.4. Cudng d6 ubn, MPa TCVN 59,7 | 58,4 | 52,9 | 53,8 | 56,2 | 56,2
Flexural strength 6415-4:2016
7.5. D6 bén chéng bam ban, loai/ class Tham khao/
Resistance to stains Refer to TCVN
o 16t/ Iodine 6415-2:2016 s 15| 515|515
o Diu 8liw/ Olive oil 5 f 85051 548 4.5

Ghi chit/ Note: TB: Trung binh/ Average; Thang Mohs/ Mohs's scale: 2 (Gypsum)
TL. PHU TRACH PTN XAY DUNG ARGl pPOC

FOR HEAD OF CIVIL ENGINEERING
TESTING LAB.

e

Trin Ngoc Sim



